PARTS MENU
DF200GKD

ot f..
gt

Dongtang Motor Inc

Manufacturer: Ningbo Dongfang Lingyun Vehicle Made Co.,Ltd

Please make reference to this menu when you plan to purchase the parts.
Any difference with the real vehicle, Please take the real parts as
standard.

Any modifications will not be informed ahead of time.



F S i XX & R R X AW HE| 20 | ™
Ref NO. Code name Chinese Deseription Qty| ¥ $

1 01010002 L INQRERER/®) Engine 1

2 01030012 s CGERrdE R Carburator 1

3 02010819 P PR Control Rod 1

A 02010746 P AR Adjust Dead Pate 1

5 02040112 F150 2855 F150 Drive Sprocket 1

6 02010828 F150 ¥ 35540 1 F150 Locking Plate 1

Vava-

e

1




Hh#h#E S K (Crankcase Assy)

s
F = " = B XX &R ® X AW E| 20 | 20
Ref NO. Code name Chinese Deseription Qty| ¥ $
| I61QMK-AT-203 FrrT R.Crankcase Assembly 1
9  |161QMK-B2-1-101 ZERGRAAR R L.Crankcase Assembly 1
g 152MI5-6 Wk Breather Pipe Joint !
4 GBIT276 i &6204 Bearing 6204 o
5 GBIT276 76203 Bearing 6203 !
6 GBT276 17K 6202 Bearing 6202 1
7 GBITIG674 BZHRMG X 12 Bolt M622 !
g IPE40QMB.14-03 FCHTE 6 Washer 6 !
g 52153012 B ABIE20 % 32 6 0il-Seal 20x32x6 1
10 STl R EF19.8 % 30 5 Oil-Seal 19.8x30x5 !
1] S2T1107 TR 12> 182 Gasket 12x18x1 !
19 i1z BHEMIZX 1.5 Bolt M12x1.5x14 :
13 52T-1-103 R Front Shock Absorber Sheath 3
14 157QMJ-B2-1-123 #7542 Bush 42 2
15 | 157QMI-B2-1-124 50 Bush 50 !
116 32T-1-116 I 5 7S BT Screw B
17 ST OJHI6X1. | O-Ring 162.5 !
18 |S2T-I-I5 DAL ds Tension Rod !
19 | 152MI-2.04 IE I 4 Timing Chain !

%2



FEH 76 =

X (Crankcase Assy)

i}
ra” |

F S H = XX # R & X AR HE| 20 | BM
Ref NO. Code name Chinese Deseription Q ty ¥ $

o0 S2T-I-II8 B Chain Guide 1

9]  152QMI-A-1-108 Ak FFME > 209 Stud bolt M8209 2

99 152QMI-A-1-201 A EBAEME > 201 Stud bolt M8?01 2

93 S2T-I-113 it i Gasket !

94 2T-1-112 SEALE 8> 14 Locating Bush 08x14 2

o5 GBI 16674 HEEMB X 2 Bolt M622 2

o | S2T-I-119 i i 28 Chain Adjuster !

97 52T-1-120 qeth Gasket !

9g 521111911 i S RET Screw 1

99 521-1-11912 OJBRA9. 5%1. 5 O-Ring 9.5*1.5 1

30 GB/T16674 EHEMB x 50 Bolt M6?70 2

3] 157QMI-B2-1-110 A A Gearcase Breather Pipe 1

39 157QMI-B2-1-109 FHE1L 5 Clamp 11.5 !

33 A TR A R.Crankcase Assembly 1

34 AR ZEFAR L L.Crankcase Assembly 1

Vava-

53




2R (—) Gearcase Assy

F = " = B XX &R ® X AW E| 20 | 20
Ref NO. Code name Chinese Deseription Qty| ¥ $
1 157QUJ-B2-5-301 A A Gearcase cover !
9 157QMJ-B2-5-305 A A o 2 Gearcase Gasket !
3 521-2-211 SENTES Locating Bush 2
4 GB/T 276 {76302 Bearing 6302 !
5 |157QMIJ-B2-5-303 [EEERE i Eil Reverse Gear Shaft Assy !
g ISTQMI-B25308  dythihliht Oil Seal of Output Shaft !
7 BT 3588 YEEFHIKRNA4905 Needle Bearing RNA4905 !
g IS7QMI-B2-5-304 ity Output Shaft !
g GB/T8%4I R R 20 Check Ring 20 !
10 GBT276 7K 6204 Bearing 6204 2
11 157QMJ-B2-5:313 A S\ Input Shaft !
1o 157QMI-B2-5311 AR AL Shift Drum Assy !
13 1STQMI-B2-5-325 Aspisidf Oil Seal :
14 157QMI-B2-5-309 /54 Shift Fork !
15  157QMI-B2-5-310 Sl Shift Rail !
16 157QMI-B2-5-322 Ty Y Hollow Bolt !
17  157QWJ-B2-5-323 14X 22X 1 Washer 14x22> 1
18 |157QMI-B25-324 R o7 38 Limit Spring !
19 GBTS HER13/32 Steel Ball !

Vava-

% 4




F S H# = XX # R XX & W H=E| BN B4
Ref NO. Code name Chinese Deseription Qty| ¥ $

o0  1S7QMIB2S3IT Ry Oil Seal of Shift Shaft 1
01 | 1TTQMB2531 ek Shift Shaft Assy !
99 [IS7TQMIB253I8 OJF: [ 10?.5 O-Ring 10?.5 !
93 | 157QMI-B2-5-302 s e AL Intermediate Gear Shaft !
24 157QMJ-B2-5-319 HE 15X 19X 1 Washer 15x19x !
g5 GBTI6674 HZHRM6 X 40 Bolt M620 10
g | 1STQMIB25320 R A AL Gear Sensor Module !
g7 GBT16674 BEFRM6 X 12 Bolt M622 !
gg GBS BERRNG X 22 Bolt M622 !
29

30

31

32

33

g4 GBTENI 1L P52 Check Ring 52 !
95 GBS il 44125 Check Ring 25 !
qp | ISTOMIB2S307 HPE25 X 33X 1 Washer 25%33> !
g7 | GBT26 H17K6205-2RS Bearing 6205-2RS !
3g |IS2QMI-S2T-I-122 TR M2 15X 1 Bolt M12x1.5%14 !
g S2T-1-107 A 12> 187 Gasket 12x18x] !
4Q | 'SQMISTLI03 A Front Shock Absorber 2

W5 T




EER K (Left Cover Assy)

F S H# = X # R T X AR HE| 2 Bin
Ref NO. Code name Chinese Deseription Pty| ¥ $

1

2

3

4 GB/TI6ET4 BZHEME X 41 Bolt M6?70 8

5 ISTOMIB2-S0IA i Left Cover !

g STI-S06 JE Left Cover Gasket !

7 [2T-1-112 SERLEE 8 14 Locating Bush 08x14 2

8

g BT [ T4 ST4.2? Tapping Screw ST4.2? 4

1o S21-1-502 B Breather Guide Plate !

1] GBT276 176200-2RS Bearing 6200-2RS !

19 S2T-1-508A W R, 1 Cover of Exhaust Opening !

%06 0




AfEARimES K (Right Cover Assy)

F = H# = o3& R "X B HE (BN B
JrRef NO. Code name Chinese Deseription Oty |¥ $

NEIEET T Right Cover :

R Ai s Right Cover Gasket :

, ST 198 305 5 Oil Seal 19.8x30x5 !

g TR AT 98X 14 Locating Bush &4 2

g T140 vl Oil-Filter Screen !

g S2T-1-404 it P4 Oil-Filter Screen Spring !

7 S2T-1405 OJK1E30.5> 3 O-Ring 30.5? !

g STl-40 e A R Oil-Filter Screen Nut !

g  GB/TI16674 EFEME X 3! Bolt M6?72 !

1o OB I6674 BEFEMG X 9, Bolt M6?5 4

1] OB i667s MG X 10 Bolt M6?00 !

19 (GB/TI6674 IEHMB X 11 Bolt M6710 2

13 S2T-1-409 g ek Trigger Line Card !

g S2T-1-406 LR Oil Level Gauge !

|5 SeT-I-d08 OLII18> 3 O-Ring 18? !

1g GB/T 16674 BEEEM6 X 31 Bolt M6?5 !

17 | B A i B Right Cover Assy !




SEKREK (Cylinder Body Assemble)

F = # = B X &R R E| 20 | 20
Ref NO. Code name Chinese Deseription Qty| ¥ $
] 61QMK-A-2-501 UL Cylinder Block 1
161QMK-A-2-504 UL Cylinder Block Gasket 1
g 22220 FERIEE $10X16 Locating Bush ¢10?76 2

Vava-

o 8




SELKERK (Cylinder head Assy)

5 a
: . B 14
N Wy 14 ¥ B
= 5 1-'.-'. | 1& .7 . #
L 1 a F. | |
: F o i » . i -
= - 16 ‘F ] # |
Sl 15 o 1
il L 14 12
i 13
e
5
] [ ."-.I'-I A &
. e
FaR 1'1: LR
'f “mart’
. | B
F S H 5 B X &R R E| 20 | 20
Ref NO. Code name Chinese Deseription Qty| ¥ $
| TOIQMK-AZIT AL Cylinder Head !
o  GBITI6674 2 FEMG > 100 Bolt M6?200 2
g 521221 D 10X 16 Locating Bush ¢10?6 4
4 IGIQMK-A2210 gy Cylinder Head Gasket !
g s2T2215 A Pipe Clamp !
g (OBTSIS #25TM4 > 25 Screw M47?5 !
7 GBT6ITTI 2 REM6 Nut M6 2
g S2T2214 AR K Intake-Tube Assy !
g (GBT3452I O 126.5> 1.8 O-Ring 26.5?.8 !
1o 2T Wi R Thermal Baffle !
1] 2T 45 Base Plate !
19 152QMI-A-2-205 AT Inlet Valve !
13 521-2:203 BAREE] Valve Oil Seal 2
14 5212209 Hy Gasket 2
15  152QMI-A-2-208 BARLE 5 Outer Valve Spring 2
16 152QMI-A-2-207 EULEE Inner Valve Spring 2
17 52T-2204 I Valve Spring Retainer 2
18 52T-2-206 R Valve Cotter 4
19 5212217 KACTE Spark Plug !
0p  521-2:305 e Stop Plate !
0] 52123042 VAL Adjusting Nut 2
99 52723043 VAL Adjusting Screw 2
93 I152QMI-A-2-3041 e Rocker Arm 2

Vava-

59




SEKE (Cylinder head Assy)

< =
1 - 8 18
s o , i
- F22| 1N w8,
® = 16 ", - |
o i5 o 14
"J"l:" :.j_ - |I.|; 12
=
D
o L 1'1: L
'f “mart’
. | B
F S H# 5 B XX # R EX =g BE| 20 Bin
Ref NO. Code name Chinese Deseription Qty| ¥ $
o4  152QMI-A2-303 AR AL Inlet Rocker Arm Shaft Assy !
o5 152QMI-A-2-40 Y Camshaft Assy !
o | 152QMI-A-2:302 HEC Inlet Rocker Arm Shaft !
o7 152QMI-A2202 HEAU Exhaust Valve !
9g (GB/T 6177.1 HEFENS Nut M8 4
99 521-1-121 P8 Washer 8 4
g0 | 152QMI-A-2-301 o s Camshaft Retainer !
g S2T22017 5 HEMG?23 Stud Bolt M6?3 2
39 161QMK-2-2013 REKIZEAEMB?22 Stud Bolt M8?2 2
g3 152QMI-A-2-304 AR Valve Rocker 2
qq | B o A Camshaft Retainer Assy !
a5 CEE AUk AR Cylinder Head Assy !
aG  GBIT8931 FLITH I35 Check Ring !
g7 | 152MEA0217 I I Timing Sprocket !
38 GB/T 5783 HZHM5 X 12 Bolt M572 2

P

o

10 7T




SELELZBK (Cylinder head Cover Assy)

F S ®H s X &R R X A W e | B2 | B
Ref NO. Code name Chinese Deseription Q ty ¥ $

| TMEATol i Skt Cylinder Head Cover !

o 152MI-A2-104 T R Seal Ring of Cylinder Head Cover =~ !

g S2T2:103B A Cover Slip !

4 152QMEA 2107 L Bolt 2

5 S2T2:106 B Pipe Clamp !

g ST20s WAL Breather Pipe Assy !

7 S2T2:103 % Pipe Clamp !

g ST LA Pipe Joint Assy !

g GBIT845 FIAUREIST4.2 > 8 Tapping Screw ST4.2? 4

1o 152MIAOLOL IRt Rubber Gasket 2

TR ULk B Cylinder Head Cover Assy !

%11 0T




hEiEFFBEE. 7EZEHM (Camshaft Con—Rod Assy, Piston Assy)

!

F S ®t = B X & R R ¥=E B
Ref NO. Code name Chinese Deseription Q' ty $

1 1S7QMI-B2-3-10 HIE AR ALAE Connecting Rod of Crank-shaft 1

g S2T3-1I6 Fe il ik Woodruff Key 1

g 161QK-3-110 T IE Piston 1

g S2TRIIS I TER 5 Clamp Spring 2

5 | 161QMK-3-113 IERA A () Oil Ring

6 I61QUK-3-112 AR Piston Ring 1

7 161QMK-3-111 9B RIR Piston Ring 2 1

] 161QMK-3-114 T SER Piston Pin 1

12 W




B E K (Staring Moto Assembly)

T &

©® S

F S H 5 B XX &R R =E| 20 | 20
Ref NO. Code name Chinese Deseription Qty| ¥ $

ST 2 LA Starter Motor Assy !

9 GB/T 16674 M6 > 16 Bolt M67?6 2

g |2T4102 Tl Gear Shaft !

g ST ot Transition Gear !

5 S2T31I6 [ Woodruff Key !

g ST03201A R £ B 1 Overrunning Coupler Assy !

7 T304 VR Needle Bearing !

g 57-03-202 MBS Driven Gear Assy !

g 5213210 P Gasket !

1o 213209 PUEIREISM2> 12 Locknut SM22? (L.) !

1] 570320 LB R A Overrunning Coupler !

%13 I




F. MEEws 5 m (Driving, Driven Belt Assy)

| NAz
| =l .yfi 19,
ot 8 Som )
— 2T 0 7N
:ﬁﬂaf"’::; y . £ -"Q?:’ "
2 . >/
{“h"’-"ﬂ -
) 280, 1,
/8 . f"j J.("j v .
HH {
¢ K& +
P oo 7 )
: J:*f Y,
&%
Y I«L"éﬁ.

F S H# = XX & R x X &AM "= B
Ref NO. Code name Chinese Deseription Q ty
EERE BTG fi Tooth Belt !
o 21510 ST INY Driving Pulley Assy !
g 525106 Hth Piece 3
g STs0s Hashik Drag Flange !
5 215104 B Right Capstan Assy 6
g S2T-S-1031A B X SHRALE Right Capstan Assy !
7 TS0 P Bush !
g S50 R s Driving Belt Fan !
9 12,5257 Washer 12.5%x25x7 ‘
1o GBIT6IT72 BEEMI2 1.25 Ho10 Nut M12?.25 H=10 L
1] 2520 NN B A 2 Driven Pulley Assy !
o5 GBTOTI B0 12.3%29%2.5 Washer 12.3x29x2.5 1
o GBIT6ITT2 ERRIMI2 125 H=8 Nut M12?.25 H=8 1

14 T




LA HIHRERERME (Magneto, 0i | Pump)

F S H = o3 &R R X AW = B
Ref NO. Code name Chinese Deseription Q' ty
| GB/TI6674 ONFRR TR ARME > 18 Hexagon Bolt M678 4
9 |52T-1020 ML Fan Assy 1
g GBIT61772 M2 1.25 HE10 Nut M12?.25 H=10 1
4 GBTOTI TA812-14HV Flat Gasket 12-14HV 1
5 52T-10-102 W (ERI1ZD Rotor Assy (DC 11) 1
g OBT16674 AN TR MG x 20 Hexagon Bolt M6?0 2
7 GBITSS INFEREMS > 12 Hexagon Bolt M5?2 2
g 52130 Bl 2 Oil Pump Assy 1
9 GB/T 16674 12 M6 > 25 Bolt M675 2
1o S2T-1-306 AR Oil Pump Sprocket Wheel 1
11 GB/T 6177.1 1A REM6 Nut M6 1
19 S2T-1307 WA S Oil Pump Chain 1
13 S2T-1-308 L Sprocket Wheel End Cap 1
14 GB/T 16674 BEHEMG > 12 Bolt M672 2
15 521-10-101 AL (R0 Stator Assy (DC 11) 1
16 52T-10-10 BEHALE R (EM11Z0 Magnetor Assy (DC 11) 1

15 7T




EX = (Air Director)

F S H = B XX &R i HE Bif
Ref NO. Code name Chinese Deseription Q ty
1 157QMJ-7-103 kS Fan cover !

o S2T7-1033 7 A i Blanking Cap !
3 521-7-106 WLk Cable Clamp !
4 GBI 16674 2 M6 > 25 Bolt M6?5 3
5 52T-7-1032 B Cooling Duct 1
g GBIT94S6 AR ST4.82-F-H Tapping Screw ST4.826-F-H 5
7 I2QMEAT-1012 | kR Upper Fan Cover Assy !
g S2T-1014 R Cable Clamp !
g S2TT-1013 e Rubber Cover !
1o STr-lon e Upper Rubber Mat !
] ST T Lower Rubber Mat !
19 152QMI-A-7-102 TR A Lower Fan Cover Assy !
|3 ST WU Tubing Clamp !

016 T




F S i XX & FR R X A W HE| 2
Ref NO. Code name Chinese Deseription Q ty Y

1 12010281-150GKI ZEuu Frame 1

2 02010285 ERE A Front Upper Swing Arm(Left) 1

3 02010287 B A Front Lower Swing Arm(Left) 1

4 02010286 EEEAANA Front Upper Swing Arm(Right) 1

5 02010288 TREHAA Front Lower Swing Arm(Right) 1

6 02030074 FIEADE: RS Front Steering Angle L. 1

7 02030075 FIEZAEN D) Front Steering Angle R. 1

8 02040047 BIE 4R Front Wheel Hub Seat 2

9 09010019 W A% AT Headlight 9

10 09020042 I ZE 5 kT Left Turning Light (F.) 9

11 09020043 A ) AT Right Turning Light (F.) 9

12 04020011 R R 5128 Front Brake Disc(128) 2

13 12030021 Hh #6903 Bearing 6903 2

14 02010313 R AL Front Protection Bars 1

15 09020086 Ja e AT Left Turning Light (R.) 1

16 09020087 Ja i kT Right Turning Light (R.) 1

17 06990028 A Rubber Sleeve for Steering Angle 4

%17




F S " = o3 # R ® X B W HE| B2Mh
Ref NO. Code name Chinese Deseription QOty| ¥

1 02010309 AT 3B Fog Light Bracket 1

2 02010312 TH A s 4 Muffler Bracket 1

3 02010315 FHEEHE E2e Handlebar Holder 1

4 02010310 PRI [T 5 AR Battery Fixed Plate 1

5 02010331 28710, 5%16%121. 5 Screened Pipe 1

6 02010821 FEERE Adapter Sleeve for Chain Wheel 2

7 10020009 e Handlebar Grip 2

8 02010316 SEMTAT2H A Balancing Lever Assy 2

9 02010745 Hphr 4k [ E B Shift Cable Fixing Plate 1

10 02010749 Ho Y42 Shift Rocker Arm 2

11 Wiy Gasket 4

12 06020014 PEIBIEE Plastic Sleeve 3

%18 It




F S " = o3 A R ® X B W ¥E| B2
Ref NO. Code name Chinese Deseription Qty| ¥

1 02010323 YT T B A 2H A4 Accelerator Pedal 1

2 02010325 ErlfaeNTy RAERGE Brake Pedal 1

3 02010311 o2 o [ o A 2 A Fixed plate of the electrical box 1

4 07020025 TR ) S b L 5 Torsional spring for the brake pedal |

5 07020026 T TS B Torsional spring for the accelerator pedal |

6 02010318 ST R 20 AR Balance arm Assy 1

7 02010326 RN FTE Neck Bush for Brake Lever 1

8 02010324 WA & Neck Bush for Throttle Lever 1

9 02030072 JrmEE Clip of the Handlebar 1

10 06990015 TR s A B 4 Brake pedal Shoe 9

11 02030073 J7 A 4R -F s Handlebar Fixed Seat 1

%019 1




F S H = XX &R - A = Bip
Ref NO. Code name Chinese Deseription Q ty

1 01990024 HES Gasket for Exhaust pipe 1

2 03030229 B Chain Guard 1

3 01050015 T A Muffler 1

4 01990001 TURANEREE (fRi%y)  Second Adding Air Device(Simple) |

5 02010303 FIEEN X D) Bracket of Front Fender(L.) 1

6 02010304 GIEEV R S D) Bracket of Front Fender(R.) 1

7 02010306 I X D), Bracket of Rear Fender(L.) 1

8 02010307 IFEE R X D) Bracket of Rear Fender(R.) 1

520 1T




F S # = X &R R X AR e B

Ref NO. Code name Chinese Deseription Oty ¥
1 02010296 B () Top Roof (Middle) 1
2 02010295 AR (R Front Top Roof (L.) 2
3 02010295 B (R Front Top Roof (R.)
4 02010297 B2 () Top Roof (Rear)
5 02010283 KENNLFEZE Engine Bracket
6 02010820 Jii R ) Rear Net Protector 1

921 1T




F S " = X & R B’ X AR H= B
Ref NO. Code name Chinese Deseription Q ty
1 02040048 Ja M Rear Axle 1
2 02040038 B CF4£530-31) Chain plate(530-31) 1
3 04020009 Ji B 455220%58 Rear Brake Disc(220%58) 1
4 M8*30 NV L T e AL Hexagon Bolt with Flange (M8*30) 4
5 M8*1. 25 NV AT H A RE  Hexagon Locking-Nuts with Flange (M8*1.25) 14
6 02040009 Bl RE B 2 i dust cap for the bearing pedestal 2
7 02040051 7K J8E 20 A4 Bearing Pedestal 2
8 12030016 Hh 6206 Bearing 6206 9
9 02010240 T N i Magnetic Steel Seat 2
10 M8*25 N AV A g AL Hexagon Bolt with Flange M8*25 4
11 M8*40 YAy Rl Y Hexagon Bolt with Flange (M8*40) 6
12 10990004 TN Magnetic Steel 2
13 02040033 S E R LA Rear Hub Seat 9

922 I




F = % = O3 & R x X &M HE Bip
Ref NO. Code name Chinese Deseription Oty| ¥

1 08020076 FRI 2k Brake line 1

2 08020075 T2k Throttle cable 1

3 08020153 ok 2 Shift cable 1

4 08010023 i, 25 2 Leader cable 1

5 I REERAA Vice-cable 1

6 09040004 R REMAT Fog Light 3

7 09030016 AT | Left Turning Light(R.) 9

8 03990019 B AENAT500%210 Right Turning Light(R.) 4

9 03990020 S Taillight 1

523 I




F S G X &R £ A HE B4
Ref NO. Code name Chinese Deseription Q ty
1 03030228 NI Instrument Board 1
2 10050021 ferdT & Light Indicator 1
3 10070005 SR Compound Horn 1
4 10080018 FHL ] Lock 1
5 01020041 CM6321 4k Hi 28 CM6321 Relay 1
6 01020021 gk Relay 1
7 01020016 UK AR Igniter 1
8 01020022 ) Ignition Coil 1
9 01020017 b ST Rectifier 1
10 10050020 HFER Odometer 1
11 01020011 I e Flasher 1
12 10040020 PRI #y Mileage Inductor 1
13 10010007 AFSETF R Dimmer Switch 1
14 10010021 NAPIPS Headlight Switch 1
15 10010002 W\ T 5% Horn Switch 1
16 10010005 AEPIPISS Switch of Turning Light 1
17 10010006 LT TR Caution Light Switch 1

924 T




Ref NO. Code name Chinese Deseription Q' ty
1 02030076  FmgshiAt GiFERR) Steering Linkage (with Ball) 2
2 02010253 T ) 28 s B Redirector Fixed Plate 2
3 03030233 PRRY oe A2 A Shifter Plastic Part Assy 1
4 02990002 INEIERS Circlip 17 1
5 02030058 T ) 9% Redirector 1
6 02030078 J7 5L : 502 Gimbal L:502 1
7 07020028 U =Er SN Torsional Spring 1
8 02030077 5 ) A3 [ 58 B Steering Wheel Fixed Shaft 1
9 02010329 YRRY SR [ e Mg A Shifter Dead Plate Assy 1
10 03030406 THA& Tool Box 1
11 06990029 AT (s D Hand Shank 1
12 02010330 TR As AT Handle Lever 1
13 12020008 PREE L 2 2 Iron Dust Cover Rocker Arm 1

9525 I




F S H# = XX & R x X &AM BE| 20
Ref NO. Code name Chinese Deseription Qty| ¥

1 12020002 B () Dust cover of the hub(big) 2

2 12020001 R hzE () Dust cover of the hub(small) 2

3 Sl Cycle Valve 4

4 06990005 BRI £ 28%55%500 Rubber Sheath 28*55*500 4

5 09060011 Ja s Rearview Mirror 1

6 10060003 A IS Fuel tank Switch 1

7 05030011 AR CirfRikEs . A Fuel tank 1

8 10990005 R 12N9-BS (37.30) Battery 12V9A-BS(Vertical type) 1

9 06010007 HRG21%7-10 Tyre(21*7-10) 2

10 06010008 #H522%10-10 Tyre(22%10-10) 2

11 02040029 ENE (10%5.5) Steel Rim (10*5.5) 2

12 02040031 M (10%8.0) Steel Rim (10*8.0) 2

13 12020004 WEBIRPI 2R 5M10 Dust Cover of the Rocker arm M10 2

14 06020013 AR G2 Crash Pad 4

026 T




F S " = X &R ®" N AW =E| 20
Ref NO. Code name Chinese Deseription Qty| ¥

1 07010039 A= Front Shock Absorber 2

2 07010038 Ja = Rear Shock Absorber 2

3 05020005 AR Sliding Rail (for the seat) 1

4 02030056 77 4 (300) Steering Wheel 1

5 04990002 FR4s (CHf) Hand Brake 1

6 02040049 % 25530-52 Chain(530-52) 1

92T




~ 7 ol
N -

1

6 3
7
9 -
F S #H = XX & R xR X & W HE| BN
Ref NO. Code name Chinese Deseription QOty| ¥
1 03030231 SRy Electric box 1
2 01040012 TUEAY Air Filter 1
3 03030230  JEAE4vet (1500098 Rear Fender 9
4 03030036 Ja 54 Te A 430%185 Front Fender(430*185) )
5 09050001 i RI6H Reflector 9
6 06990001 R uR) L Secondary filter 1
7 12020007 YA 8. 8 Tubing clamp 8.8 4
8 06030002 Y 4. 5%8. 5 Gasoline pipe(4.5*8.5) 34cm
9 05020002 A i) Safety Belt(with Bolt) 2
10 05010016 JEE (Fe) Seat (L.) 1
11 05020017 JEE (A7) Seat (R.)

9 28 1T




F S " = B X # R R X A W 2| 2
Ref NO. Code name Chinese Deseription QOty| ¥
04010021 B = 5 ik Disc Brake Assy 1
1 Hlzh 42 Brake Master Pump 1
2 RZEFSIT TR Brake indicator Light Switch 1
3 A AC H B Front Brake Caliper(L.) 1
4 Ja Bl s Rear Brake Caliper 1
5 A AT il BhEH Front Brake Caliper(R.) 1
6 B e B8 vh Front Brake Line(L.) 1
7 Ja B s Rear Brake Line 1
8 B A Bl v Front Brake Line(R.) 1
9 IE7AbLS Spring 5
10 B e Sliding fixing Sleeve 6
11 REIRIERE Special bolt 6
12 TOUAF & 52 4 Fixed part of the Mandril 1
13 R ZETHAT Brake Mandril 2
14 12990004 ) o S Pipeline Clamp 6 2.00
%29 01




F S " = o3 A R ® X B W ¥E| B2
Ref NO. Code name Chinese Deseription Qty| ¥

A b2 T H Tools 1

1 16010005 R F12-14 Open Spanner(12-14) 1

2 16010004 TP F-8-10 Open Spanner(8-10) 1

3 16010006 XL ME 22 ] Dual-Purpose Screwdriver 1

4 16010007 KA FEETES=16 Spark Plug Box Spanner(S=16) 1

5 16010002 W 7S A P F-6mm Socket Head Wrench(6mm) 1

6 16010001 W 7S 42 F-5mm Socket Head Wrench(5mm) 1

5530 1T




